Q) I1SEKI

Parts Catalogue

SBC550X3
SBC600X3

COLLECTOR

SBCS00X-3LE4,3LRE4
SBC60OX-3HRE4,3HARE4

Printed in Japan January,2016

8664-09/-300-00



Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for SBC550X3, 600X3 Mower are listed

in this parts catalogue.

2. Explanation for head paragraph

© ©

NOTES:

SBCE50X—3ccceecesocese

SBCBOOX—3cceeeseeese

FOR SXG323, 326

FOR SXG323, 326

KEY | PART CODE DESCRIPTION 3 TYPE OF MODEL % cc) REMARKS
C | SSMABM | SSM4BF | SSM4BG | SRMAEM | SRMASF | SRM48G| € | L
1 |8595-211-001-20 | CASE/UPPER * f
14| 8657-201-081-00 | CASE/UPPER * [ i
2 | 8595-211~002-10 | CASE/LOVER s 1 1
3 | vs23-100-801-80 | PIN * i l
4 | v211-260-803 BOLT, SENS * ¢ ¢
£ L g ;
o By
H 2
N A
A i
]

2al
OO® ©®

in the illustration.

®© o 6 60 ©

KEY shows the location of parts diagramed

Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.
"LH”™ and RH ™ on the parts name are described against the moving

direction of the machine or are described on the condition how to install

parts on the machines.

SPC

-

"%~ means standard parts.

The following symbol classifies parts to be used for machines.

-

" T~ shows that the parts can be installed as optional parts.

-

"R~ shows that the parts can be used as applicable parts to replace

originally equipped parts.



® Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
1 ~ is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
® ITC : Interchangeability
17 ---0LD < NEW
New parts can be used in place of the old parts.
27 --0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
@M COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
© Remarks
%% Other maker’ s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color :
The following colors are used color parts.
COLOR COLOR SPRAY TYPE PAINTS 4K DRUM | PAINTS 16K DRUM
CODE PARTS CODE PARTS CODE PARTS CODE
7F MIRROR BLACK 1300-954-001-20 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.



4, Serial Numbers :

For chassies serial number is shown on the LABEL.

Please see

Es HBEAREIENRIU=4

ISEKI & CO,, LTD. MADE IN JAPAN

5. Parts Order

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



*%% Structure Table of Model %

S S
B B
M|CLLCHH
5ER6Q|Q
O|54E0E|R
0 404E
Dix x |4
E3 3
L
FIG.
1 * %
2 %
3 %%
4 %%
5 * k%
6 %%
7 % *
8 %
9 %%
10 %%
11 * sk
12 %%
13 * %
14 %%
15 kok o k%
16 * sk
17 * *
18 *| %
19 TT
20 T|T
21 * sk




(SBCH50X TYPE)




Contents

SBC550X3,600X3

FRAME(SWITCH/LEVER)SYSTEM

(550 TYPE)+++++++eessssesssssetssssststasatststatste st sttt b bbb bbb bbb bbb bbb bbb bbb Fig.
FRAME SYSTEM(550 TYPE) -+ +veeseeeertesuessutesutesiesiiaiieniieniinite st Fig.
WEIGHT(FRONT)SYSTEM(B00 TYPE):-+++vtsveesseesreessueesuenuerieeniteniiinieenitenienneennees Fig.
FRAME(PIN/SWITCH)SYSTEM(B00 TYPE):«+++teveesreersueesueeriueniuteieenieniinieeneeneenane Fig.
FRAME(CENTER)SYSTEM

(BEOR, 00 TYPE)-++++++ssssssssserserssensensessorsssssssssnssrssssossssssssssssossssssssssassasssssssssssssssssossoss Fig.
FRAME SYSTEM{(B00 TYPE):++++++etsveeesstesseessueertteniuenuteitenienitnitenee st Fig.
ROPS SYSTEMU(R TYPE): -+ vvteueesreessutesutestiesiiiiiiiieniie sttt Fig.
CONTAINER SYSTEM(550 TYPE):++wesrteseeereessuterueeriteniuiniieniienienitettenresiesneennee e Fig.
CONTAINER SYSTEM(B00 TYPE):++wesrtereeerrersuterueerteniuiniieniienienitententennesneesnee e Fig.
LINK SYSTEMU(B00 TYPE):++++++veereesereesuresuesiteiiiiiiniitett ittt Fig.
CYLINDER SYSTEM(550 TYPE) -+ +eterreeeseeeernonteetttuiintiiiiiiiiinitiiiiiiii i, Fig.
CYLINDER SYSTEM(B00 TYPE)(1/2)(2/2) +++++-sesererersrerererarereraraseraresisesasesesesesesesesesenens Fig.
SENSOR SYSTEM(550 TYPE):++++vveesveeseeseutesuresiutsiiiiiieniitiiteiiiniie sttt Fig.
SENSOR SYSTEM(600 TYPE) ...................................................................................... Flg
LABEL(CE) ++essetsesttesteesensosttsssssenssstsistossetiosissotssses tostosstosssssostiostossos ot sostsssos sontsossososssos Fig.
LABEL&ORNAMENT(550 TYPE):-+e+veeseeeeeueeeueesuesnuiniiiiiieiiiiiiiiieie i Fig.
LABEL(ROPS)(R TYPE):++reeeeesetseeeeeeeetttttiiiiiiiiiineetiitiitiiii s Fig.
LABEL&ORNAMENT(B00 TYPE):++e+vreereeessueesueesuesnutrmuieniiinitiieeniriniie et Fig.

OPTIONAL PARTS

DISCHARGE(L)SET(55O TYPE)(OPTION) .................................................................. Flg

DISCHARGE(H/600)SET

(600 TYPE)(OPTION) ................................................................................................. Fig.

=W N o

© 0 I3 O Ot

19

20



COMPONENT PARTS

COMPONENT PARTS
FOR K185-021-000-00 ON Fig.11



FIG. 1 FRAME(SWITCH/LEVER)SYSTEM

8664-106D-0100

(550 TYPE)

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P |spcss0Tsecs001 T | O | R REMARKS
C X3 X3 ClL|P
1 |8664-105-001-10 BAR * 1
2 |1716-680-330-00 SWITCH/LEVER ASSY * 1
3 |1716-680-222-00 ARM * 1
4 |V210-360-601-60 BOLT,SP/M6X16 * !




FIG. 2 FRAME SYSTEM(550 TYPE)

8664-106E-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600
X3

A= -

moan

=7 Q

REMARKS

8664-106-330-00

FRAME/COLLECTOR COMP

3853-560-002-00

BOLT/M12X35

10

V401-160-012-00

WASHER,SP/M12

8664-106-230-00

HOOK COMP

8664-155-001-00

IPIN/12X56

V411-260-012-00

WASHER,PL/M12

V500-163-002-50

PIN,SPLIT/3X25

| % K| k| X X ¥ X|OT R

N N N NN

(o RENRIorNIe B R VLRI AN

3746-235-002-00

SPRING,ROD F.




10

FIG. 3 WEIGHT(FRONT)SYSTEM(600 TYPE)

(To SXG FRAME)

8664-151A-0100

s

(To SXG FRAME)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600
X3

A= -

mleNe

= RO

REMARKS

1

8664-151-310-00

WEIGHT/20 COMP

1

2

V201-361-209-00

BOLT/M12X90/7T

4

3

V401-160-012-00

WASHER,SP/M12

*| *| * O

4




FIG. 4 FRAME(PIN/SWITCH)SYSTEM(600 TYPE)

10-38

8664-156D-0100

11

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600

A= -

moan

=7 Q

REMARKS

8664-155-051-00

PIN

X3
2

35617-205-007-00

WASHER

V500-163-003-00

PIN,SPLIT/3X30

8664-155-002-00

SPRING/HC120

1716-680-330-00

SWITCH/LEVER ASSY

|0 O (> W DN

1716-680-222-00

ARM

| %] X k| k| X X(OTR

o = DN DN D

V210-360-601-60

BOLT,SP/M6X16




12

FIG. 5 FRAME(CENTER)SYSTEM

8664-156K-0100

(550R,600 TYPE)

1]

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600
X3

A= -

mleNe

= RO

REMARKS

1

8664-156-350-00

FRAME/CENTER COMP !

1

2

3853-560-001-00

BOLT/M12X30 4

4

3

V401-160-012-00

*| *| kO

WASHER,SP/M12 4

4




FIG. 6 FRAME SYSTEM(600 TYPE)

8664-156F-0100

13

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600
X3

A= -

moan

=7 Q

REMARKS

8664-156-310-00

FRAME/COLLECTOR COMP

3853-560-002-00

BOLT/M12X35

V401-160-012-00

WASHER,SP/M12

8664-106-230-00

HOOK COMP

8664-155-001-00

IPIN/12X56

V411-260-012-00

WASHER,PL/M12

V500-163-002-50

PIN,SPLIT/3X25

(o RENRIorNIe B R VLRI AN

3746-235-002-00

SPRING,ROD F.

| % K| k| X X ¥ X|OT @R




14

8664-156G-0100

FIG. 7 ROPS SYSTEM(R TYPE)

®_ o o g%
2

—

N

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [SBC550 SBcs00| T | © | R REMARKS
C| x3 X3 |C|L|P
1 |8664-156-330-00 ROPS COMP * 1 1 7F
2 |8664-156-031-00 BOLT/SET/M16X64 * 2 2
3 |V304-260-016-00 NUT/M16 * 2 2
4 |V401-160-016-00 WASHER,SP/M16 * 2 2
5 |V411-260-016-00 WASHER,PL/M16 * 2 2
6 |8664-156-032-00 [PIN/20X66 * 2 2
7 |V720-112-401-80 |0-RING/1B,P18 * 2 2
8 |1673-525-002-30 LINKPIN * 2 2
9 |[V720-101-900-90 |0-RING/1A,P9 * 2 2
10 |[V201-261-005-00 BOLT/M10X50 * 2 2
11 |V304-260-010-00 NUT/M10 * 2 2




FIG. 8 CONTAINER SYSTEM(550 TYPE)

8664-305A-0100

15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600
X3

A= -

moan

=RQ

REMARKS

8664-305-210-10

PIN/20X410 COMP

1

V362-260-008-00

NUT/WASHER/M8

8664-305-200-20

FRAME/UPPER ASSY

7F

8664-305-201-00

BUSH/20X23X25

V760-150-000-00

NIPPLE,GREASE

V211-560-804-50

BOLT,S/M8X45/7T

8664-305-310-00

COVER/UPPER/SUB COMP

7F

(o BRENRIorNIw B R IVLRI AN

8664-305-031-00

INSULATOR/756

V360-260-006-00

NUT/WASHER/M6

8664-305-280-20

PLATE/LOWER/FRONT

V362-260-008-00

NUT/WASHER/M8

8664-305-240-30

FRAME/SIDE/LH COMP

7F

8664-305-250-30

FRAME/SIDE/RH COMP

7F

8664-305-230-00

FRAME/REAR COMP

8664-305-260-10

FRAME/LOWER COMP

7F

V211-660-804-00

BOLT,SP/M8X40/7T

8664-305-001-10

NET/REAR

7F

8664-305-002-00

COVER/CONTAINER/FRON

8664-305-003-10

COVER/CONTAINER/REAR

e e e e e e L e e e N S T

8664-305-004-00

BOLT/SP/M08X20

—
o

8664-305-005-00

BOLT/SP/M08X40

8664-305-320-00

PLATE/COVER/FRONT

V362-260-008-00

NUT/WASHER/M8

8664-305-330-00

PLATE/COVER/REA COMP

= o= N = N

8664-355-059-10

GUIDE/REAR

| % | K| K| k| k| K| K| k| k| K| K| K| k| K| K| K| k| K| K| X ¥ ¥ ¥ XOWXR




16

FIG. 9 CONTAINER SYSTEM(600 TYPE)

8664-355B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550 | SBC600
X3 X3

A= -

= RO

REMARKS

8664-

355-510-00

CONTAINER/FRONT COMP

1

8664-

3565-051-00

INSULATOR/826

V211-

360-801-60

BOLT,SP/M8X16

V362-

260-008-00

NUT/WASHER/MS8

8664-

355-650-10

PLATE/LOWER/FRONT

7F

V362-

260-008-00

NUT/WASHER/M8

8664-

3565-530-10

FRAME/SIDE/LH COMP

7F

8664-

3565-540-10

FRAME/SIDE/RH COMP

7F

0|00 |1 |0 |on | co Do |~

8664-

3565-630-10

FRAME/REAR COMP

7F

8664-

3565-550-00

FRAME/LOWER COMP

7F

V211-

660-804-50

BOLT,SP/M8X45/7T

V362-

260-008-00

NUT/WASHER/M8

8664-

355-560-20

FRAME/COVER/LH COMP

7F

8664-

355-570-20

FRAME/COVER/RH COMP

7F

8664-

3565-330-10

PIN COMP

8664-

355-580-00

FRAME/REAR/UPPE COMP

7F

8664-

355-590-10

FRAME/REAR/LOWE COMP

7F

V211-

660-804-50

BOLT,SP/M8X45/7T

8664-

455-001-00

COLLAR/12X20X41

V201-

361-206-50

BOLT/M12X65/7T

V304-

260-012-00

NUT/M12

V401-

160-012-00

WASHER,SP/M12

8664-

3565-057-20

NET/REAR

7F

V362-

260-008-00

NUT/WASHER/MS8

V211-

360-803-50

BOLT,SP/M8X35

8664-

355-052-00

COVER/CONTAINER/FRON

8664-

305-003-10

COVER/CONTAINER/REAR

8664-

3565-053-10

COVER/CONTAINER/SIDE

8664-

3565-054-10

COVER/CONTAINER/SIDE

e G e B I L I TS T eI B B TR B B N RN By By e B - Y IV TR N

8664-

305-004-00

BOLT/SP/M08X20

% | K| k| k| K| K| k| k| %| K| K| k| %| K| K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ X|OW®R

-
]




FIG. 9 CONTAINER SYSTEM(600 TYPE)

8664-355B-0100

17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600
X3

A= -

moan

=RQ

REMARKS

31

8664-305-005-00

BOLT/SP/M08X40

2

32

3805-631-004-00

WASHER(09X28X02)

33

8664-355-056-00

PLATE/U/819X25

34

V211-360-803-50

BOLT,SP/M8X35

35

8664-355-058-00

PLATE/U/819X25

36

8664-355-061-00

GUIDE/SIDE/600

37

V211-360-803-50

BOLT,SP/M8X35

38

8664-355-059-10

GUIDE/REAR

39

8664-355-670-10

PLATE/LOCK/LH COMP

40

8664-355-007-00

SPRING/HT020

41

V411-260-010-00

WASHER,PL/M10

42

V500-163-002-50

PIN,SPLIT/3X25

43

8664-355-660-00

CABLE/LOCK COMP

44

V411-260-006-00

WASHER,PL/M6

45

V500-162-502-00

PIN,SPLIT/2.5X20

46

8664-355-680-10

PLATE/LOCK/RH COMP

47

8664-355-008-00

SPRING/HT020

48

V411-260-010-00

WASHER,PL/M10

49

V500-163-002-50

PIN,SPLIT/3X25

50

8664-355-660-00

CABLE/LOCK COMP

51

V411-260-006-00

WASHER,PL/M6

% | K| K| k| K| K| K| k| k| X| K| k| k| K| K| k| k| X X ¥ ¥ XOAW®R

[ I I A e B B e ey B N T N T ey B e e e e e . Y S I S SV A )

52

V500-162-502-00

PIN,SPLIT/2.5X20




18

8664'455A'01(l)0/

FIG. 10 LINK SYSTEM(600 TYPE)

é "‘i\ \\"éx\

36

34 32

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600

mleNe

= RO

REMARKS

8664-455-510-00

LINK/A COMP

X3
2

8664-455-001-00

COLLAR/12X20X41

V201-361-206-50

BOLT/M12X65/7T

V304-260-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

V760-150-000-00

NIPPLE,GREASE

8664-455-520-10

LINK/B/LH COMP

8664-455-001-00

COLLAR/12X20X41

© |00 |3 | |OT x| N

V201-361-206-50

BOLT/M12X65/7T

V304-260-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

V760-150-000-00

NIPPLE,GREASE

8664-455-530-10

LINK/B/RH COMP

8664-455-001-00

COLLAR/12X20X41

V201-361-206-50

BOLT/M12X65/7T

V304-260-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

V760-150-000-00

NIPPLE,GREASE

8664-455-680-00

BAR COMP

8664-455-240-10

PLATE/1/38X80 COMP

V362-260-008-00

NUT/WASHER/MS8

8664-455-540-40

BRACKET/LINK/LH COMP

V304-260-016-00

NUT/M16

V411-260-016-00

WASHER,PL/M16

V401-160-016-00

WASHER,SP/M16

V760-150-000-00

NIPPLE,GREASE

8664-455-550-40

BRACKET/LINK/RH COMP

V304-260-016-00

NUT/M16

V411-260-016-00

WASHER,PL/M16

V401-160-016-00

WASHER,SP/M16

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * XOW®R

Lt It B Rt Y B O I S STt B T T TR TR LTI Y T 1A TR T TRt BN I NN




FIG. 10 LINK SYSTEM(600 TYPE)
36 34 32

1 AR

H P g
oA

Lt‘ ;

s664-455A-0100°8 11
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION SBC5501SBceo0| T | O | R REMARKS
X3 clL|P

X3
1

31 |[V760-150-000-00 NIPPLE,GREASE

32 [8664-455-051-30 LINK/C

33 |[8664-455-590-20 PLATE/IR/32X471 COMP

34 |V363-260-010-00 NUT/WASHER/M10

35 [V411-260-016-00 WASHER,PL/M16

36 [V500-163-003-00 [PIN,SPLIT/3X30

37 |8664-455-650-10 FRAME/UPPER/LH COMP

38 |[8664-455-660-10 FRAME/UPPER/RH COMP

% K| K| k| K| K| X ¥ k| XOAWR

IS R N S SN S

39 [8664-455-670-00 [PIN/16X65 COMP

40 |7957-405-003-00 PIN/HAIR




20

FIG. 11 CYLINDER SYSTEM(550 TYPE)

8664-505 -0100

To SXG VALVE) "™®

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550 | SBC600
X3 X3

A= -

= RO

REMARKS

8664-

505-210-10

STAY/CYLINDER COMP

1

V201-

361-202-50

BOLT/M12X25/7T

V401-

160-012-00

WASHER,SP/M12

K185-

021-000-00

CYLINDER ASSY

FIG 021

3768-

185-022-10

ADAPTER/90DEG/PUMP

8664-

505-250-00

HOSE/HYDRO/650 ASSY

8664-

505-001-20

NUT/CYLINDER

V760-

150-000-00

NIPPLE,GREASE

© |00 |3 |0 O x| N

8664-

505-002-00

NUT/M27X2

8664-

505-003-00

IPIN/16X65

V411-

260-016-00

WASHER,PL/M16

V500-

163-003-00

PIN,SPLIT/3X30

8664-

505-220-00

IPIN/16X65 COMP

1305-

931-003-00

PIN,HAIR

8664-

505-004-00

PLATE/HOOK

3829-

387-410-00

ADPTER/G1/4.1/4

V720-

112-401-10

0O-RING/1B,P11

1342-

402-006-00

BAND,WIRE/250

| K| K| k| k| | K| K| k| | K| K| K| K| K| X ¥ X|OT®XR

o D D H K R R R R R R R N N R R




FIG. 12 CYLINDER SYSTEM(600 TYPE)(1/2)

o
11\“& v
S .
2y g ‘ - \
L <$>-67 61— 33 [ ¢ 35\i\‘ )
; %i 34 40 63% ( 67 g
< Ty J , 59619 34 J 40 A
213 o 3 60# 60—¢j/J/, 26~ 647 63
To SXG VALVE) o To S VD W 38 @i

8664-555B-0100

TYPE OF MODEL

KEY

PART CODE

DESCRIPTION

SBC550
X3

SBC600

I
T
C

moan

=RQ

REMARKS

8664-555-910-00

CYLINDER/LIFT ASSY

X3
2

V401-160-006-00

WASHER,SP/M6

V760-150-000-00

NIPPLE,GREASE

3768-185-022-10

ADAPTER/90DEG/PUMP

3631-350-201-10

ADAPTER/45DEG

8664-555-850-00

HOSE/HYDRO/1250 ASSY

8664-555-057-00

IPIN/16X61

(o RENRIorNIe B R VLRI AN

8664-555-009-00

IPIN/16X46

V411-260-016-00

WASHER,PL/M16

V500-163-003-00

PIN,SPLIT/3X30

7957-405-003-00

PIN/HAIR

8664-155-260-10

CAM COMP

V211-361-202-50

BOLT,SP/M12X25

8664-555-920-00

CYLINDER/DUMP ASSY

V401-160-006-00

WASHER,SP/M6

V760-150-000-00

NIPPLE,GREASE

3631-350-201-10

ADAPTER/45DEG

3768-185-022-10

ADAPTER/90DEG/PUMP

8664-555-860-00

HOSE/HYDRO/2250 ASSY

8664-555-057-00

IPIN/16X61

V411-260-016-00

WASHER,PL/M16

V411-260-012-00

WASHER,PL/M12

V500-163-003-00

PIN,SPLIT/3X30

V500-163-002-50

PIN,SPLIT/3X25

8664-555-003-00

ADAPTER/T

8664-505-250-00

HOSE/HYDRO/650 ASSY

8664-555-091-00

CAP/BLACK

8664-555-092-00

CAP/RED

8664-555-093-00

CAP/BLUE

8664-555-094-00

CAP/GREEN

% | K| k| k| K| K| k| k| N | K| X k| K| X K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAW®R

o R R N N N N N NN N NN R R N NN N N DN N DN DD




2 FIG. 12 CYLINDER SYSTEM(600 TYPE)(2/2)
31~40,59~64-PLEASE SEE 1/2 PAGE

8664-555B-0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550 | SBC600
X3

A= -

mleNe

= RO

REMARKS

31 |1342-402-006-00

BAND,WIRE/250

X3
5

32 |8664-555-058-00

GUARD/HOSE

33 [1650-509-280-00

ADAPTER/PF1/4 ASSY

34 |V720-112-401-10

0O-RING/1B,P11

35 |[8664-555-083-00

ADAPTER/NPT1/4

36 [8664-555-560-00

PIPE/LIFT/A COMP

37 |8664-555-570-00

PIPE/LIFT/B COMP

38 |[8664-555-580-00

PIPE/DUMP/A COMP

39 |[8664-555-590-00

PIPE/DUMP/B COMP

40 |1650-509-017-00

GROMMET/10X18X20

41 |8664-555-053-00

COVER/LINK/A

42 |V210-360-603-00

BOLT,SP/M6X30

43 |V361-260-006-00

NUT,WASHER/M6

44 |8664-555-770-10

COVER/CENTER/FRONT

7F

45 |1575-616-005-00

GROMMET/17X21X3

46 |3805-210-021-10

INSULATOR

47 |8664-105-001-10

BAR

48 |V210-360-601-60

BOLT,SP/M6X16

49 |8664-555-660-10

COVER/SIDE/LH COMP

7F

50 |V211-360-801-60

BOLT,SP/M8X16

51 |[8664-555-670-10

COVER/SIDE/RH COMP

7F

52 |V211-360-801-60

BOLT,SP/M8X16

53 |8664-555-740-00

COVER/CENTER/REAR

7F

54 |V210-360-601-60

BOLT,SP/M6X16

55 |[8664-555-065-00

IPAD/80

56 [3801-671-003-00

TRIM,COVER

57 |8664-555-620-30

STAY/COUPLER COMP

58 |[V211-360-802-50

BOLT,SP/M8X25

59 |8664-555-630-00

COUPLER/QUICK SET

60 [8664-555-631-00

COUPLER/QUICK/MALE

% | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| k| K| K| k| K| K| ¥ ¥ % X|OW®R

W DN | ] D] R D N R R O O DN R ] | ] e R




FIG. 12 CYLINDER SYSTEM(600 TYPE)(2/2)
31~40,59~64-PLEASE SEE 1/2 PAGE

8664-555B-0100

23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600

A= -

moan

=RQ

REMARKS

61

1725-511-820-00

COUPLER/QUICK/BODY

X3
4

62

8664-555-085-10

ADAPTER/G1/4-NPT1/4

63

8664-555-640-10

ADAPTER/ORIFICE ASSY

64

K211-004-014-00

SCREW,ORIFICE

65

8664-555-650-10

PLATE COMP

66

V211-260-803-50

BOLT,S/M8X35

67

8664-555-067-10

COVER/COUPLER

68

V211-360-802-50

BOLT,SP/M8X25

69

1673-112-004-00

INSULATOR/140

70

8664-555-780-10

STAY/GUARD COMP

71

8664-555-066-00

GROMMET/15X19X07

72

8664-555-790-00

GUARD/CYLINDER COMP

73

3103-151-001-00

IPIN/12X45

74

V411-260-012-00

WASHER,PL/M12

75

V500-163-002-50

PIN,SPLIT/3X25

76

1739-681-071-00

COLLAR/08X12X15

77

V211-360-803-50

BOLT,SP/M8X35

78

V362-260-008-00

NUT/WASHER/M8

| % | K| K| k| k| K| K| K| k| K| K| K| K| X| X ¥ X|OW®R

NN N N NN NN N O N - N DN N DN DN




24 FIG. 13 SENSOR SYSTEM(550 TYPE)

-

(To SXG HARNESS)

12

&

8664-605A-0100

TYPE OF MODEL
SBC550 | SBC600
X3 X3

KEY PART CODE DESCRIPTION

A= -
=RQ

REMARKS

1

gron

8664-605-210-20 PLATE/SENSOR COMP

V360-260-006-00 NUT/WASHER/M6

8664-605-230-00 SWITCH ASSY

3642-496-007-10 [PLATE,SWITCH

1614-129-003-00 SCREW/M03X20

8664-605-002-10 [CUP/SPRING

8664-605-003-00 SPRING/HC058

8664-605-004-00 NUT/ADJUST

© |00 |3 | |OT x| N

8664-605-005-00 BOLT/KNOB/M06X20

10 |V500-161-601-00 |PIN,SPLIT/1.6X10

11 |8664-605-220-10 HARNESS/COLLECTOR/L

| K| K| k| K| K| K| K| k| % X X[OTR

[ e e e N A L S )

12 |1342-402-006-00 BAND,WIRE/250




FIG. 14 SENSOR SYSTEM(600 TYPE)

2

(To SXG HARNESS) A

14
13

(To SXG FRAME)

12

&

8664-655B-0100

™

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600
X3

A= -

=7 Q

REMARKS

8664-605-210-20

PLATE/SENSOR COMP

1

mlcoo

V360-260-006-00

NUT/WASHER/M6

8664-605-230-00

SWITCH ASSY

3642-496-007-10

PLATE,SWITCH

1614-129-003-00

SCREW/M03X20

8664-605-002-10

CUP/SPRING

8664-605-003-00

SPRING/HC058

(o BRENRIorNIw B R IVLRI VAN

8664-605-004-00

NUT/ADJUST

8664-605-005-00

BOLT/KNOB/M06X20

V500-161-601-00

PIN,SPLIT/1.6X10

8664-655-210-10

HARNESS/COLLECTOR/H

1342-402-006-00

BAND,WIRE/250

3737-172-011-00

CLAMP,HARNESS

V211-361-202-50

BOLT,SP/M12X25

B % | K| k| k| K| K| k| k| K| X ¥ ¥ XOAW®R

G S e e e e s I e )




26 FIG. 15 LABEL(CE)

C€

8670-905 -0100

TYPE OF MODEL
SBC550 | SBC600
X3 X3

KEY PART CODE DESCRIPTION REMARKS

A= -
=on
=RQ

* 1O »

1 |2500-901-027-00 LABEL/CE 1 1




FIG.16 LABEL&ORNAMENT(550 TYPE)

1

C ISBG5508),

2

27

@ SBC550) )
3 4 5
Alpt| A
(SXG FENDER)
-
B0
8664-905B-0100
S |tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [SBc550SBCe00| T | © | R REMARKS
C X3 X3 C|L|P
1 |8664-905-001-00 ORNAMENT/SBC550/LH * 1
2 |8664-905-002-00 ORNAMENT/SBC550/RH * 1
3 [8595-901-005-00 LABEL/DANGER/DISCHAR | * 1
4 |1593-901-015-00 LABEL/MAINTENANCE * !
5 |8664-905-003-00 LABEL/CAUTION * 2
6 |8664-905-004-00 LABEL/LIFT/L * 1
7 |8664-905-005-00 [LABEL/SENSOR * 1




28 FIG. 17 LABEL(ROPS)(R TYPE)

1 1

A D
o
8664-906 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [SBC550TSBcso0| T| O | R REMARKS
C X3 X3 C[L|P
*

1 |1674-904-005-00 LABEL/ROPS




FIG. 18 LABEL&ORNAMENT (600 TYPE)

[%/]
m wm om

]
6

b 2

8664-955A-0100

TYPE OF MODEL
SBG550 | SBC600
X3 X3

KEY PART CODE DESCRIPTION REMARKS

A= -
oA
=% Q

8664-955-051-00 ORNAMENT/SBC600 2

8595-901-005-00 LABEL/DANGER/DISCHAR

1593-901-015-00 LABEL/MAINTENANCE

8595-901-007-00 LABEL/WARNING/HOT

8664-905-003-00 LABEL/CAUTION

8664-955-001-00 LABEL/CAUTION/D

8664-955-002-00 LABEL/CAUTION/L

8664-955-003-00 LABEL/LIFT/H

© (00 |~3 (O O | |||

8664-955-053-00 LABEL/SENSOR

| K| K| k| K| K| X ¥ k| XOAW®R

e - D) b o] DO | e

—
o

8664-955-052-00 LABEL/COUPLER




30

FIG. 19 DISCHARGE(L)SET(550 TYPE)(OPTION)

8664-705Z-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550 | SBC600
X3 X3

A= -

mleNe

= RO

REMARKS

8664-705-200-00

DISCHARGE/L  SET

8664-705-210-10

FRAME/BOTTOM/L. COMP

V211-660-804-00

BOLT,SP/M8X40/7T

8664-705-220-00

PLATE/BOTTOM COMP

V362-260-008-00

NUT/WASHER/M8

V273-360-802-00

BOLT,WING/M8X20

8664-705-230-00

COVER/PROTECTOR COMP

V360-260-006-00

NUT/WASHER/M6

8664-705-240-00

PLATE/STAY/L. COMP

Slwoloo|~a o |on|ix | |po |~

V362-260-008-00

NUT/WASHER/MS8

e e e e N N R R R R R (o B




FIG. 20 DISCHARGE(H/600)SET
(600 TYPE)(OPTION)

8664-755Y-0100

TYPE OF MODEL
SBG550 | SBC600
X3

KEY PART CODE DESCRIPTION REMARKS

an -~
aloNe]
=7 Q

X3
1

8664-755-500-10

DISCHARGE/H600 SET

8664-755-510-10

FRAME/BOTTOM/H COMP

V211-660-804-00

BOLT,SP/M8X40/7T

8664-755-520-00

PLATE/BOTTOM COMP

V362-260-008-00

NUT/WASHER/M8

8664-755-530-00

PLATE/STAY/H COMP

V211-360-803-00

BOLT,SP/M8X30

V362-260-008-00

NUT/WASHER/M8

© (00 |~3 (O O | |||

V273-360-802-00

BOLT,WING/M8X20

8664-755-540-00

COVER/PROTECTOR COMP

[l LS T T BN Y N

- [
=]

V360-260-006-00

NUT/WASHER/M6

I G I I

fury
-




32 FIG.21 COMPONENT PARTS
FOR K185-021-000-00 ON Fig.11

K185-021-000-0F

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SBC550
X3

SBC600
X3

A= -

mleNe

= RO

REMARKS

K185-021-001-00

ROD/PISTON

1

K185-021-002-00

PISTON

K185-021-003-00

PACKING/PISTON

K185-021-004-00

RING/WEAR

V723-111-502-00

0-RING/1B,S20

1518-519-001-00

NUT,U

K185-021-200-00

COVER/ROD SET

K185-021-202-00

PACKING/ROD

K185-021-203-00

SEAL/DUST

V721-113-106-00

0-RING/1B,G60

2B |wo|o|~a|o|on kx| b |~

V723-102-006-70

0-RING/1A,S67

| | K| K| k| k| K| X ¥ | X OW®R

e I e B e B e L S




Numerical Index

8664-097-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1305-931-003-00 11 14 8595-901-005-00 18 2 8664-355-057-20 9 23
1342-402-006-00 11 18 8595-901-007-00 18 4 8664-355-058-00 9 35

12 31 8664-105-001-10 1 1 8664-355-059-10 8 25

13 12 12 47 9 38

14 12 8664-106-230-00 2 4 8664-355-061-00 9 36

1518-519-001-00 21 6 6 4 8664-355-330-10 9 15
1575-616-005-00 12 45 8664-106-330-00 2 1 8664-355-510-00 9 1
1593-901-015-00 16 4 8664-151-310-00 3 1 8664-355-530-10 9 7
18 3 8664-155-001-00 2 5 8664-355-540-10 9 8

1614-129-003-00 13 5 6 5 8664-355-550-00 9 10
14 5 8664-155-002-00 4 4 8664-355-560-20 9 13

1650-509-017-00 12 40 8664-155-051-00 4 1 8664-355-570-20 9 14
1650-509-280-00 12 33 8664-155-260-10 12 12 8664-355-580-00 9 16
1673-112-004-00 12 69 8664-156-031-00 7 2 8664-355-590-10 9 17
1673-525-002-30 7 8 8664-156-032-00 7 6 8664-355-630-10 9 9
1674-904-005-00 17 1 8664-156-310-00 6 1 8664-355-650-10 9 5
1716-680-222-00 1 3 8664-156-330-00 7 1 8664-355-660-00 9 43
4 6 8664-156-350-00 5 1 9 50

1716-680-330-00 1 2 8664-305-001-10 8 17 8664-355-670-10 9 39
4 5 8664-305-002-00 8 18 8664-355-680-10 9 46

1725-511-820-00 12 61 8664-305-003-10 8 19 8664-455-001-00 9 19
1739-681-071-00 12 176 9 27 10 2
2500-901-027-00 15 1 8664-305-004-00 8 20 10 8
3103-151-001-00 12 73 9 30 10 14
3517-205-007-00 4 2 8664-305-005-00 8 21 8664-455-051-30 10 32
3631-350-201-10 12 5 9 31 8664-455-240-10 10 20
12 17 8664-305-031-00 8 8 8664-455-510-00 10 1

3642-496-007-10 13 4 8664-305-200-20 8 3 8664-455-520-10 10 7
14 4 8664-305-201-00 8 4 8664-455-530-10 10 13

3737-172-011-00 14 13 8664-305-210-10 8 1 8664-455-540-40 10 22
3746-235-002-00 2 8 8664-305-230-00 8 14 8664-455-550-40 10 27
6 8 8664-305-240-30 8 12 8664-455-590-20 10 33

3768-185-022-10 11 5 8664-305-250-30 8 13 8664-455-650-10 10 37
12 4 8664-305-260-10 8 15 8664-455-660-10 10 38

12 18 8664-305-280-20 8 10 8664-455-670-00 10 39

3801-671-003-00 12 56 8664-305-310-00 8 7 8664-455-680-00 10 19
3805-210-021-10 12 46 8664-305-320-00 8 22 8664-505-001-20 11 7
3805-631-004-00 9 32 8664-305-330-00 8 24 8664-505-002-00 11 9
3829-387-410-00 11 16 8664-355-007-00 9 40 8664-505-003-00 11 10
3853-560-001-00 5 2 8664-355-008-00 9 47 8664-505-004-00 11 15
3853-560-002-00 2 2 8664-355-051-00 9 2 8664-505-210-10 11 1
6 2 8664-355-052-00 9 26 8664-505-220-00 11 13

7957-405-003-00 10 40 8664-355-053-10 9 28 8664-505-250-00 11 6
12 11 8664-355-054-10 9 29 12 26

8595-901-005-00 16 3 8664-355-056-00 9 33 8664-555-003-00 12 25

33



34

Numerical Index

8664-097-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
8664-555-009-00 12 8 8664-605-230-00 14 3 V211-260-803-50 | 12 66
8664-555-053-00 12 41 8664-655-210-10 14 11 V211-360-801-60 9 3
8664-555-057-00 12 7 8664-705-200-00 19 1 12 50

12 20 8664-705-210-10 19 2 12 52
8664-555-058-00 12 32 8664-705-220-00 19 4 V211-360-802-50 | 12 58
8664-555-065-00 12 55 8664-705-230-00 19 7 12 68
8664-555-066-00 12 71 8664-705-240-00 19 9 V211-360-803-00 | 20 7
8664-555-067-10 12 67 8664-755-500-10 20 1 V211-360-803-50 9 25
8664-555-083-00 12 35 8664-755-510-10 20 2 9 34
8664-555-085-10 12 62 8664-755-520-00 20 4 9 37
8664-555-091-00 12 27 8664-755-530-00 20 6 12 77
8664-555-092-00 12 28 8664-755-540-00 20 10 V211-361-202-50 | 12 13
8664-555-093-00 12 29 8664-905-001-00 16 1 14 14
8664-555-094-00 12 30 8664-905-002-00 16 2 V211-560-804-50 8 6
8664-555-560-00 12 36 8664-905-003-00 16 5 V211-660-804-00 8 16
8664-555-570-00 12 37 18 5 19 3
8664-555-580-00 12 38 8664-905-004-00 16 6 20 3
8664-555-590-00 12 39 8664-905-005-00 16 7 V211-660-804-50 9 11
8664-555-620-30 12 57 8664-955-001-00 18 6 9 18
8664-555-630-00 12 59 8664-955-002-00 18 7 V273-360-802-00 | 19 6
8664-555-631-00 12 60 8664-955-003-00 18 8 20 9
8664-555-640-10 12 63 8664-955-051-00 18 1 V304-260-010-00 7 11
8664-555-650-10 12 65 8664-955-052-00 18 10 V304-260-012-00 9 21
8664-555-660-10 12 49 8664-955-053-00 18 9 10 4
8664-555-670-10 12 51 K185-021-000-00 | 11 4 10 10
8664-555-740-00 12 53 K185-021-001-00 | 21 1 10 16
8664-555-770-10 12 44 K185-021-002-00 | 21 2 V304-260-016-00 7 3
8664-555-780-10 12 70 K185-021-003-00 | 21 3 10 23
8664-555-790-00 12 72 K185-021-004-00 | 21 4 10 28
8664-555-850-00 12 6 K185-021-200-00 | 21 7 V360-260-006-00 8 9
8664-555-860-00 12 19 K185-021-202-00 | 21 8 13 2
8664-555-910-00 12 1 K185-021-203-00 | 21 9 14 2
8664-555-920-00 12 14 K211-004-014-00 | 12 64 19 8
8664-605-002-10 13 6 V201-261-005-00 7 10 20 11

14 6 V201-361-202-50 | 11 2 V361-260-006-00 | 12 43
8664-605-003-00 13 7 V201-361-206-50 9 20 V362-260-008-00 8 2

14 7 10 3 8 11
8664-605-004-00 13 8 10 9 8 23

14 8 10 15 9 4
8664-605-005-00 13 9 V201-361-209-00 3 2 9 6

14 9 V210-360-601-60 1 4 9 12
8664-605-210-20 13 1 4 7 9 24

14 1 12 48 10 21
8664-605-220-10 13 11 12 54 12 78
8664-605-230-00 13 3 V210-360-603-00 | 12 42 19 5




Numerical Index

8664-097-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V362-260-008-00 | 19 10 V500-163-003-00 | 11 12
20 5 12 10
20 8 12 23
V363-260-010-00 | 10 34 V1720-101-900-90 7 9
V401-160-006-00 12 2 V720-112-401-10 11 17
12 15 12 34
V401-160-012-00 2 3 V720-112-401-80 7 7
3 3 V721-113-106-00 | 21 10
5 3 V723-102-006-70 | 21 11
6 3 V723-111-502-00 | 21 5
9 22 V760-150-000-00 8 5
10 5 10 6
10 11 10 12
10 17 10 18
11 3 10 26
V401-160-016-00 7 4 10 31
10 25 11 8
10 30 12 3
V411-260-006-00 9 44 12 16
9 51
V411-260-010-00 9 41
9 48
V411-260-012-00 2 6
6 6
12 22
12 74
V411-260-016-00 7 5
10 24
10 29
10 35
11 11
12 9
12 21
V500-161-601-00 | 13 10
14 10
V500-162-502-00 9 45
9 52
V500-163-002-50 2 7
6 7
9 42
9 49
12 24
12 75
V500-163-003-00 4 3

10

36

35



36

Alpabetical Index

8664-097-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/45DEG 12 5 BOLT, WING/M8X20 20 9 COVER/CONTAINER/SIDE 9 29
12 17 BOLT/KNOB/M06X20 13 9 COVER/COUPLER 12 67

ADAPTER/90DEG/PUMP 11 5 14 9 COVER/LINK/A 12 41
12 4 | BOLT/M10X50 7 10 | COVER/PROTECTOR COMP | 19 7

12 18 |BOLT/M12X25/7T 11 2 20 10

ADAPTER/G1/4-NPT1/4 12 62 BOLT/M12X30 5 2 COVER/ROD SET| 21 7
ADAPTER/NPT1/4 12 35 BOLT/M12X35 2 2 COVER/SIDE/LH  COMP | 12 49
ADAPTER/ORIFICE ASSY | 12 63 6 2 COVER/SIDE/RH  COMP | 12 51
ADAPTER/PF1/4  ASSY| 12 33 BOLT/M12X65/7T 9 20 COVER/UPPER/SUB COMP 8 7
ADAPTER/T 12 25 10 3 | CUP/SPRING 13 6
ADPTER/G1/4. 1/4 11 16 10 9 14 6
ARM 1 3 10 15 CYLINDER ASSY | 11 4
4 6 BOLT/M12X90/7T 3 2 CYLINDER/DUMP  ASSY| 12 14

BAND, WIRE/250 11 18 | BOLT/SET/M16X64 7 9 | CYLINDER/LIFT ~ ASSY| 12 1
12 31 |BOLT/SP/M08X20 8 20 |DISCHARGE/H600 SET | 20 1

13 12 9 30 DISCHARGE/L SET 19 1

14 12 BOLT/SP/M08X40 8 21 FRAME/BOTTOM/H COMP | 20 2

BAR 1 1 9 31 FRAME/BOTTOM/L  COMP | 19 2
12 47 | BRACKET/LINK/LH COMP | 10 292 | FRAME/CENTER  COMP| 5 1

BAR COMP| 10 19 |BRACKET/LINK/RH COMP| 10 27 |FRAME/COLLECTOR COMP | 9 1
BOLT, S/M8X35 12 66 BUSH/20X23X25 8 4 6 1
BOLT, S/M8X45/7T 8 6 CABLE/LOCK COMP 9 43 FRAME/COVER/LH  COMP 9 13
BOLT, SP/M12X25 12 13 9 50 FRAME/COVER/RH  COMP 9 14
14 14 CAM COMP | 12 12 FRAME/LOWER COMP 8 15

BOLT, SP/M6X16 1 4 | CcAP/BLACK 12 27 9 10
4 7 CAP/BLUE 12 29 FRAME/REAR COMP 8 14

12 48 CAP/GREEN 12 30 9 9

12 54 CAP/RED 12 28 FRAME/REAR/LOWE COMP 9 17

BOLT, SP/M6X30 12 49 | CLAMP, HARNESS 14 13 | FRAME/REAR/UPPE COMP| 9 16
BOLT, SP/M8X16 9 3 | COLLAR/08X12X15 12 76 |FRAME/SIDE/LH COMP| 8 12
12 50 COLLAR/12X20X41 9 19 9 7

12 52 10 2 FRAME/SIDE/RH  COMP 8 13

BOLT, SP/M8X25 12 58 10 8 9 8
12 68 10 14 FRAME/UPPER ASSY 8 3

BOLT, SP/M8X30 20 7 CONTAINER/FRONT COMP 9 1 FRAME/UPPER/LH COMP | 10 37
BOLT, SP/M8X35 9 25 COUPLER/QUICK  SET 12 59 FRAME/UPPER/RH COMP | 10 38
9 34 COUPLER/QUICK/BODY 12 61 GROMMET/10X18X20 12 40

9 37 COUPLER/QUICK/MALE 12 60 GROMMET/15X19X07 12 71

12 77 | COVER/CENTER/FRONT 12 44 | GROWMET/17X21X3 12 45

BOLT, SP/M8X40/7T 8 16 COVER/CENTER/REAR 12 53 GUARD/CYLINDER COMP | 12 72
19 3 COVER/CONTAINER/FRON 8 18 GUARD/HOSE 12 32

20 3 9 26 | GUIDE/REAR 8 25

BOLT, SP/M8X45/7T 9 11 COVER/CONTAINER/REAR 8 19 9 38
9 18 9 27 |GUIDE/SIDE/600 9 36

BOLT, WING/M8X20 19 6 | COVER/CONTAINER/SIDE| 9 928 |HARNESS/COLLECTOR/H | 14 11




Alpabetical Index

8664-097-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
HARNESS/COLLECTOR/L 13 11 NUT/ADJUST 13 8 PIN COMP 9 15
HOOK COMP 2 4 14 8 PIN, HAIR 11 14

6 4 NUT/CYLINDER 11 7 PIN, SPLIT/1. 6X10 13 10
HOSE/HYDRO/1250 ASSY | 12 6 | NUT/M10 7 11 14 10
HOSE/HYDRO/2250 ASSY | 12 19 |NUT/MI2 9 921 |PIN,SPLIT/2.5X20 9 45
HOSE/HYDRO/650 ASSY | 11 6 10 4 9 52
12 26 10 10 PIN, SPLIT/3X25 2 7
INSULATOR 12 46 10 16 6 7
INSULATOR/140 12 69 NUT/M16 7 3 9 42
INSULATOR/756 8 8 10 23 9 49
INSULATOR/826 9 2 10 28 12 24
LABEL/CAUTION 16 5 NUT/M27X2 11 9 12 75
18 5 NUT/WASHER/M10 10 34 PIN, SPLIT/3X30 4 3
LABEL/CAUTION/D 18 6 | NUT/WASHER/M6 8 9 10 36
LABEL/CAUTION/L 18 7 13 2 11 12
LABEL/CE 15 1 14 2 12 10
LABEL/COUPLER 18 10 19 8 12 23
LABEL/DANGER/DISCHAR | 16 3 20 11 PIN/12X45 12 73
18 2 | NUT/WASHER/M8 8 2 | PIN/12X56 2
LABEL/LIFT/H 18 8 8 11 6
LABEL/LIFT/L 16 6 8 23 PIN/16X46 12 8
LABEL/MAINTENANCE 16 4 9 4 PIN/16X61 12 7
18 3 9 6 12 20
LABEL/ROPS 17 1 9 12 |PIN/16X65 11 10
LABEL/SENSOR 16 7 9 924 |PIN/16X65 COMP| 10 39
18 9 10 21 11 13
LABEL/WARNING/HOT 18 4 12 78 PIN/20X410 COMP 8 1
LINK/A COMP | 10 1 19 5 PIN/20X66 7 6
LINK/B/LH COMP | 10 7 19 10 |PIN/HAIR 10 40
LINK/B/RH COMP| 10 13 20 5 12 11
LINK/C 10 32 20 8 | PIPE/DUMP/A comp | 12 38
LINKPIN 7 8 0-RING/1A, P9 7 9 PIPE/DUMP/B CcCoMP | 12 39
NET/REAR 8 17 0-RING/1A, S67 21 11 PIPE/LIFT/A COMP | 12 36
9 923 |O0-RING/1B, G60 21 10 |PIPE/LIFT/B COMP | 12 37
NIPPLE, GREASE ) 5 | O-RING/1B, P11 11 17 | PISTON 21 9
10 6 12 34 | PLATE coMp | 12 65
10 12 0-RING/1B, P18 7 7 PLATE, SWITCH 13 4
10 18 0-RING/1B, S20 21 5 14 4
10 26 | ORNAMENT/SBC550/LH 16 1 | PLATE/BOTTOM  COMP | 19 4
10 31 | ORNAMENT/SBC550/RH 16 2 20 4
11 8 ORNAMENT/SBC600 18 1 PLATE/COVER/FRONT 8 22
12 3 PACKING/PISTON 21 3 PLATE/COVER/REA COMP 8 24
12 16 PACKING/ROD 21 8 PLATE/HOOK 11 15
NUT, U 21 6 | PAD/80 12 55 |PLATE/I/38X80 COMP| 10 20
NUT, WASHER/M6 12 43 |PIN 4 1 | PLATE/IR/32X471 COMP | 10 33

37



38

Alpabetical Index

8664-097-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/LOCK/LH  COMP 9 39 WASHER, PL/M16 12 9
PLATE/LOCK/RH ~ COMP 9 46 12 21
PLATE/LOWER/FRONT 8 10 WASHER, PL/M6 9 44

9 5 9 51
PLATE/SENSOR COMP | 13 1 WASHER, SP/M12 2 3
14 1 3 3
PLATE/STAY/H comp | 20 6 5 3
PLATE/STAY/L COMP | 19 9 6 3
PLATE/U/819X25 9 33 9 22
9 35 10 5
RING/WEAR 21 4 10 11
ROD/PISTON 21 1 10 17
ROPS COMP 7 1 11 3
SCREW, ORTFICE 12 64 | WASHER, SP/M16 7 4
SCREW/M03X20 13 5 10 25
14 5 10 30
SEAL/DUST 21 9 WASHER, SP/M6 12 2
SPRING, ROD F. 2 8 12 15
6 8 | WEIGHT/20 COMP | 3 1
SPRING/HC058 13 7
14 7
SPRING/HC120 4 4
SPRING/HT020 9 40
9 47
STAY/COUPLER ~ COMP | 12 57
STAY/CYLINDER ~ COMP | 11 1
STAY/GUARD CoMP | 12 70
SWITCH ASSY | 13 3
14 3
SWITCH/LEVER ASSY 1 2
4 5
TRIM, COVER 12 56
WASHER 4 2
WASHER (09X28X02) 9 32
WASHER, PL/M10 9 41
9 48
WASHER, PL/M12 2 6
6 6
12 22
12 174
WASHER, PL/M16 7 5
10 24
10 29
10 35

11

11




